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JIANGSU NANFANG MEDICAL CO., LTD.

CERTIFICATE OF ANALYSIS
Ceprudikar ananiza va macrupi mennuni «H Dr. House»
Tape cotton
, "H Dr. House" , e, { ;
Name of Sample , ~ouse” Specification Lom>300cm, 2cm~300cm,
Hazga IInacrup Menuunwmii na Posni 2,5¢cmx500cm, 3cmx500cm,
TKAHHHHIH OCHOBI 0sMIp 4emx500cm, 5emx500cm
"H Dr. House"
Order No./ s Lot No./
3axaz No LXC22101109 Tapris Ne 22101109
Quanlity 105 300 Rolls Test Date
Kimsxicts 105 300 . Jlara nepesipxu 2022.12.28
Check Standard Su Chang machinery Date of report 2022.12.28
Craupapr nepesipxu equipment 20153030 Jara 3sity e
Hara surorosnenus 2022.12 Tepuin . 2027.11
MIPAAATHOCTL ;
Check result/Pesynsrar nepesipks
.y Unit Data of Tes(Mean)
Serial Item Tested On. Technical Requirement Pesynbrar Actual Result
No./ Ne Hazga A TexuiuHi BUMOTH nepeBipka Bigmosinnicts
BHMIPY (cepenniﬁ)
| The tape Should be clean, the |
back does not leak plastic,
should be homogeneous,
smooth, no stains, no holes, |
Appearance ther? is no ’p,oint; degumming oK
4.1 BopHimmHiit ; — Cipiyka mae OyTH 4HCTOIO, - Bianosinse
OBHIIIHIH BHTILAL 3BOPOTHS CTOpOHA HE A A
TmpolrycKae KieH, TOBEpXHA
Mae 6yTH rajgKoro, 6e3 1M,
6e3 OTRODIB, Ge3
' 00e3KIIeIOBAHHS
iatkgi&g n >495.0 501.3 OK
ength cm >495. 501. . .
42 Basic Size | Hoexiina Bianosinae
' Poamip B@;ﬁ‘;g . 1.0+0.05 1.00/2.5 oK
¥ | . . .
Ulnpisia ™ 1 20/2.5.0/3.0/4.0/5.0¢0.1 | 2.0/3.0/4.0/5.0 Bignosigae
Glue content R ‘ ) oK
43 Buicr xiiero g/m 280g/m 109 Bignosigae
Peel off strength < ; oK
4, o . , 21.0 2.8 . B
4 MingicTs Ha Binpus Nfem \ 7 Bignosigae
Adhesiveness ' OK
. ‘ <2.5mi 0 . .
4> AJre3sHBHICTD mm <2.5mm ; Bignoeigae

| Test Conclusion: The produkt in co’nfo‘rm‘ity with the requirements of standart Ju
20153030/BucHOBKM TIEPEBipKH ~ np%ym* Bifnoginae sumMoram crapnapy Su Chang

u/Chang machmery equipment
chinery equipment 20153030

Incnexrop(Inspektor):

33TB€PHXYBaH(ApPr0ver):;@_

/)7/@%/452/0/ 73D«




